Permobil

Drawings Seat Frame

Legacy Seating Systems  
 
Corpus II for X850  
Seat Frame  


 

Parts View

New Part Number Old Part Number Description Pos
308085 308085-28-0 BACKREST REINFORCEM 2.1
301573-28 301573-28-0 SEAT FRAME CII 3.1
NULL 1827463 SEATPLATE 4.1
NULL 308084 BACKREST REINFORCEM 5.1
601353 601353-99-0 BHCS K6S 5x10 fzb 6.1
601935 601935-99-0 WASH SRKB 5.5x22x1.5 fzb 7.1
602821 602821-99-0 SPACER DB 10x16x0.5 fzb 8.1
306068 306068-99-0 QUICK LOCK PIN, BACKREST CII HD3 9.1
601972 601972-99-0 OBSOLETE DUMMY RIVET TAP/K 44 BS 10.1
601375 601375-99-0 QUICK LOCK, OXYGEN HOLDER 11.1
600189 600189-99-0 SHCS MC6S 5x10 fzb ISO 4762 12.1
600237 600237-99-0 WASH M5 FLAT ZINC PLATED 13.1
612857 612857-99-0 WASHER ISO 7093-1 5 200 HV Fe/Zn 5 C1 (5.3x15x1) 14.1
NULL 309016-28-0 BACKR HINGE MID.MOUNT CII HD 15.1
601844 601844-99-0 SLIDE BEARING 16.1
601353 601353-99-0 BHCS K6S 5x10 fzb 17.1
600842 600842-99-0 WASH BRB 5.3x12x 1 fzb 18.1
NULL 306081-99-0 SPACER 3 Y 7/5 * 19.1
600226 600226-99-0 LOCK NUT M5 FZB 20.1
600237 600237-99-0 WASH M5 FLAT ZINC PLATED 21.1
306387 306387-00-0 STAR HANDLE BACKR HINGE & COVER w/ELECT'S INSIDE 22.1
NULL 308101 BRACKET 23.1
NULL 1831693 SCREW, M8x25 Fe/Zn ISO 10642 24.1
NULL 602035-99-0 SCREW, M6x30 Fe/Zn ISO 7380 25.1
601372 601372-99-0 BOLT K6S 6x45 fzb 25.2
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 26.1
NULL 306990 FRAME 27.1
NULL 304275-28-0 SUPP.TUBE SEAT PLATE CII INSTALL KIT TR 28.1
600212 600212-99-0 SET SCREW SK6SS 4x4 29.1
315429 1821420 PLASTIC PLUG SEAT FRAME (NEW STYLE) CII VS 30.1
601227 601227-99-0 BOLT MC6S 10x 50 fzb 31.1
600241 600241-99-0 WASH BRB 10.5x20x2 fzb 32.1
600241 600241-99-0 WASH BRB 10.5x20x2 fzb 33.1
NULL 601550 BOLT K6S 10x30 fzb 34.1
NULL 303675 BRACKET 35.1
600237 600237-99-0 WASH M5 FLAT ZINC PLATED 36.1
601353 601353-99-0 BHCS K6S 5x10 fzb 37.1
601708 601708-99-0 BOLT M5 x 10mm FHCS ZINC PLATED 38.1
601204 601204-99-0 CABLE TIE HOLD TM 2 S8 * 39.1
NULL 601436-99-0 BOLT MRX-TT-Z 4x8 fzb C350 LIGHT KIT 40.1
302521 302521-99-0 SHAFT BACKR HINGE CII HD3 41.1
601124 601124-99-0 EXPANDER PIN FRP 4x16 42.1
601170 601170-99-0 BOLT M5 x 16mm BHCS ZINC PLATED 43.1
600237 600237-99-0 WASH M5 FLAT ZINC PLATED 44.1
600587 600587-99-0 Velcro 30mm 1 foot length 45.1
NULL 315178 PLATE 46.1
306790 306790-99-0 BACKREST MOUNTING HDW INCL KNOBS, CII HD3 47.1

Spare Parts Catalog - v2.0 (5)